




1972–2016

Our  
History  
and 
Heritage



Northeast Ohio Regional Sewer District: 
Our History and Heritage 1972-2016

© 2017 Northeast Ohio Regional Sewer District 
All rights reserved. No part of this publication 
may be reproduced or transmitted in any form 
or by any means (electronic or mechanical) 
without prior permission in writing from the 
Northeast Ohio Regional Sewer District.

All images courtesy of the Northeast Ohio 
Regional Sewer District archives except where 
otherwise noted.

Printed in the United States by 
Angstrom Graphics

A publication of 
Communications & Community Relations 
Northeast Ohio Regional Sewer District 
3900 Euclid Avenue, Cleveland OH 44115

 
www.neorsd.org
[...]
collected in Cleveland and discharged into Lake Erie. 
Planning for the plant began in 1896 with the development 
of the Hering-Benzenberg-Fitzgerald Plan, which 
recommended building a system of combined and separate 
sewers to collect wastewater and transfer it to interceptors 
for discharge into the lake. In 1905, the system of sewers 
and interceptors began operation. The Easterly Interceptor 
extends from the Cuyahoga River to the current location 
of the Easterly Wastewater Treatment Plant at East 
140th Street and Lakeshore Boulevard. Engineers also 
recommended screening the wastewater, so a screening 
facility was built and put into service in 1908, along with a 
63-inch outfall pipe extending 2000 feet into Lake Erie. 

As a result of the 1911 Pratt Plan of Sewerage, the 
Cleveland Sewage Testing Station was built in 1913. The 
testing station was to be used for an 18-month study and 
consisted of a grit chamber, hand-cleaned bar gratings and 
coarse screens, a variety of sedimentation tanks, roughing 
filters, trickling filters, and sludge treatment. Influent 
flow was routed through the testing facilities prior to 

SERVES: 333,000+ residents
AVERAGE FLOW: 85 million gallons per day (mgd)
FLOW CAPACITY: 300 mgd (full) / 400 mgd 
(primary)
the oldest of our facilities, easterly is located in 
Cleveland, where it has stood since 1908. the plant 
treats wastewater from homes and businesses, as 
well as stormwater from combined sewers which 
have existed under Cleveland in some areas for 
more than 100 years.

in recent years, easterly has undergone major 
construction to expand its secondary treatment 
capacity to 400 mgd, a requirement of the district’s 
consent degree with the U.S. ePA and ohio ePA. 
this program of 25 Control Measures that will 
control CSos across the district’s service area is 
referred to as Project Clean Lake.



38

structures and disposal of dried cake as fill or fertilizer. 
These facilities were never constructed due to the onset 
of World War I. 

Availability of equipment at the Easterly site led to 
additional tests beginning in 1916 to demonstrate the 
applicability of a newly developed “activated sludge” 
treatment process. The City constructed a one-mgd 
activated sludge pilot plant for this purpose. Results were 
favorable, and useful data were collected.

The design and construction of full-sized preparatory 
works with chlorination facilities and a second submerged 
outfall began in 1919 and was completed in 1922. These 
facilities included hand-cleaned bar screens, grit channels, 
a chlorine feeding and storage installation, and an 84-inch 
concrete submerged outfall extending about 2700 feet 
into the lake. City officials anticipated that secondary 
treatment would be provided at a later date. 

Because the new Nottingham water plant intake 
was planned for installation about four miles from the 
Easterly outfall, three separate studies recommended 
the construction of a highly effective treatment works 
at the Easterly site as quickly as possible. The most 
comprehensive study in 1931 called for an activated sludge 
process with pre-settlement of the sewage and transfer of 
the waste solids to the Southerly Wastewater Treatment 
Center for processing and disposal. Based on these 
recommendations, the 123-mgd Easterly activated sludge 
treatment plant was constructed and placed in service 
in 1938.  Its peak capacity was 307 mgd through primary 

treatment and 184 mgd through secondary treatment. 
In 1959, City officials recognized that the size of the 

plant needed to increase when average flows exceeded 
the design capacity of 123 mgd for several months. “A 
Plan for Improvements and Enlargement of the Easterly 
Wastewater Treatment Plant,” submitted in 1966, outlined 
improvements to address the significant additional flow 
and pollutant loading since 1938 by increasing the average 
design capacity to 155 mgd. As a result of this plan, in 1968, 
the primary treatment capacity was expanded by adding 
four primary settling tanks, new primary sludge pumping 
and new grease separation facilities.

In 1974, the Facilities Plan for Phase I Improvements was 
submitted. This plan included a multi-phased approach 
for improvements driven by National Pollutant Discharge 
Elimination System (NPDES) permit effluent standards. 
Phase I was intended to address secondary treatment, 
including new disinfection and a new effluent pumping 
station. Phase II (1976) centered around a treatment 
process demonstration program for evaluating phosphorus 
removal, effluent filtration, and disinfection processes. 
The report recommended improvements to the return-
activated sludge system and final settling tanks. A 330 mgd 
secondary capacity value appears to have originated within 
this 1976 report. It is based upon 310 mgd flow entering the 
plant and a 20 mgd allowance for filter backwash.

Substantial expansion of the headworks facility and 
construction of a fluidized bed grease incinerator had 
occurred by 1976. 

In 2013, easterly underwent major construction to increase its 
treatment capacity.

easterly construction, 1932



39

1905  Easterly Interceptor construction (Cuyahoga 
River at West 9th to East 140th and Lakeshore) 
completed.
1908  Easterly begins screening wastewater. A 63-
inch outfall pipe is extended 2000 feet into Lake 
Erie.
1913  Cleveland Sewage Testing Station built for an 
18-month study. 
1919  Design and construction of Easterly WWTP 
(including preliminary treatment and effluent 
chlorination) begins. A new outfall runs 2700 feet 
into Lake Erie.
1922  Easterly construction completed.
1938  Secondary treatment plant completed and 
placed into service. Easterly becomes Cleveland’s 
first activated sludge plant.
1966  Average daily flow of 123 mgd attained.
1972  District assumes operation of Easterly and 
continues to expand capacity and refurbish the 
plant to meet stricter discharge limitations. 
1994  Construction of three sludge storage tanks, 
a pumping facility, and a new sludge force main to 
Southerly (replacing one from 1938).
2013  Major construction begins for improvements 
to attain Project Clean Lake mandates.

eASteRlY HigHligHtS

By 1981, construction of a new disinfection facility and 
effluent screw pump facility brought secondary capacity 
to 330 mgd. 

In 1994, the District undertook the construction of the 
Heights/Hilltop Interceptor for transporting wastewater 
from the eastern suburbs to the Easterly Wastewater 
Treatment Plant. The plant headworks were modified 
to provide priority treatment to the separately sewered 
Heights/Hilltop flow. Also constructed in 1994 were three 
one-million-gallon sludge storage tanks, a pumping facility, 
and a new sludge force main (replacing the one originally 
installed in 1938) to the Southerly WWTC.

In 1997, the Easterly Wet Weather Preliminary 
Engineering Study evaluated ways to cost-effectively 
upgrade the Easterly plant to minimize untreated 
discharges of wet-weather flows. These improvements 
were implemented in 2002 during the Easterly Wet 
Weather Improvements project. The improvements 
consisted of replacing the coarse screens with 3/4” screens, 
leveling the detritus tank weirs, and installing a new 
primary effluent wet weather pump station to discharge 
flows from primary treatment in excess of secondary 
capacity. During this project, the Collinwood pump station 
also was upgraded. Five new pumps were installed and 
other improvements to the wet wells were made. The 
Collinwood pump station collects and pumps flows from 
the Collinwood Interceptor, which collects flows from the 
area south of Lakeshore Boulevard and east of East 140th 
Street, up into the detritus tank influent channel.

A Comprehensive Facilities Plan Project from 2007 
developed a 30-year capital improvement program and 
established plans for Easterly’s future wet-weather flow 
management and capital improvements based on future 
conditions and regulatory requirements. 

Multi-year projects necessary to expand plant 
capacity—a requirement of the consent decree—brought 
significant construction activity to Easterly in 2013. 
Secondary system improvements to increase the plant’s 
capacity for processing wastewater included installation 
of six additional settling tanks. In recent years, Easterly 
has also undergone grit system improvements, primary 
settling tank rehabilitation, chemical storage and feed 
improvements, and a Chemically Enhanced High Rate 
Treatment Facility (CEHRT) pilot testing plant (see page 
26).  The full scale CEHRT facilities are currently in design. 
Construction at Easterly is expected to continue through 
2021. The total cost of these projects is anticipated to 
reach $275 million.

new final settling tanks will bring easterly to 400 mgd capacity.



40

persons and treat an average dry weather flow of 35 mgd, 
was built between 1925 and 1927. It began operation in 1928. 
The relatively new activated sludge process was considered 
but, for economic reasons and because of unproved 
dependability, was not recommended.

In 1931, Gascoigne’s recommendations would again 
influence the Southerly site. In a report to the City called 
“The Treatment of Sewage from the Easterly Sewerage 

Southerly Wastewater Treatment 
Center
In 1914, after the sewage testing station had been operating 
for two years, R. Winthrop Pratt and George B. Gascoigne 
made the following observations for the Southerly site: 

1. Approximately 22 percent of the city’s sewage would 
be treated at these works. 

2. It would be necessary that the effluent from the 
plant (which would be discharged into the 
Cuyahoga River) be relatively clean since the flow of 
the river would not always be sufficient to oxidize a 
large quantity of tank-treated sewage. 

3. Consequently, a higher degree of purification was 
necessary than at the Easterly and Westerly works. 

It was therefore recommended that the plant provide 
grit removal, grease and oil removal, sewage clarification 
by tank treatment, tank effluent oxidation in coarse grain 
filters, sludge drying, and final dried sludge disposal.

In 1924, Gascoigne submitted a report to the City  
reaffirming the need for complete treatment of sewage 
discharged into the Cuyahoga and recommended 
constructing an Imhoff tank trickling filter plant at the 
Southerly site. The plant, designed to serve 280,000 

SERVES: 530,000+ residents
AVERAGE FLOW: 120 mgd
FLOW CAPACITY: 735 mgd
Situated on 288 acres, Southerly is the largest of the 
Sewer district’s three wastewater plants, and one of 
the largest facilities of its kind in the country. 

the first-stage activated-sludge process is similar 
to those used at easterly and many other treatment 
plants around the world. the second-stage process 
uses specialized bacteria to remove ammonia and 
nitrogen, two compounds which deplete oxygen 
in receiving waters. As a final step, the flow passes 
through filters and is disinfected by a chlorination/
dechlorination process from May to october.



41

District” he recommended “that the treatment of the 
recovered solids take place at some other site, and preferably 
at the existing Southerly Sewage Treatment Works of the 
city.” This decision led to the construction of the following 
facilities at the Southerly site from 1933 to 1938: a sludge 
force main from the Easterly site to the Southerly site, 
sludge concentration tanks, sludge digestion tanks, sludge 
vacuum filters, sludge incinerators, abbreviated aeration 
tanks, and clarifiers. Modifications to the trickling filters 
and humus tanks were also made. It was estimated that the 
plant would serve 410,000 persons and have the ability to 
treat an average dry weather flow of 45 mgd. 

From 1950 to 1953, additional screening and detriter 
tanks, primary settling tanks, additional aeration tanks and 
clarifiers, additional digestion tanks, and a second outfall 
conduit were built. At this point, engineers estimated that 
the plant would serve 455,000 persons and have the ability 
to treat an average dry weather flow of 68 mgd.

From 1966 to 1968, the Imhoff tanks were converted 
to secondary digestion tanks. Also, several primary settling 
tanks were added along with aeration tanks and clarifiers, 
new sludge vacuum filters, new sludge incinerators, and 
elutriation tanks. It was estimated that the plant would serve 
500,000 persons and have the ability to treat an average dry 
weather flow of 96 mgd.

In 1972, a design report authorized by the City for 
upgrading and expanding the Southerly site was completed 
and a basis of design was issued in February 1973. Later that 
year, the District assumed responsibility for the project, 
and the massive upgrade was completed between 1975 and 
1987. The Southerly works were totally redesigned with: 
mechanical bar screens and aerated grit tanks, additional 
primary settling tanks, a second stage lift station, a second 
stage aeration system, multimedia effluent filters and 
chlorine contact tanks, a chlorine distribution facility, a 
chemical distribution facility for phosphorus removal, 
facilities for primary sludge degritting and gravity thickening 
tanks, sludge storage tanks, a wet air oxidation process, 
steam generation facilities, and skimming disposal facilities. 
Additional upgrades on existing primary settling tanks, 
aeration tanks and clarifiers, vacuum filters, and incineration 
were also done at this time. Engineers estimated that the 
plant would serve 605,000 persons and have the ability to 
treat an average dry weather flow of 175 mgd. 

In the summer of 1987, the District entered into an 
agreement with the City of Cleveland to receive and treat 
water plant sludge from three of its water filtration plants. 
The sludge, pumped through force mains to interceptors, 

flows to the District’s treatment plants. The Baldwin and 
Nottingham Water Filtration Plants convey their sludge to 
the Easterly site while the Garret Morgan Filtration Plant 
sludge travels to the Southerly site.

Major equipment additions or replacements over the 
last 30 years have included new transformers, additional 
pumps, and a second force main to increase the capacity 
of the Cuyahoga Valley Lift Station. Gravity belt thickeners 
for thickening excess activated sludge replaced disc-nozzle 
centrifuges; vapor combustion units for odor control at 
three locations replaced chemical scrubber systems; a 
second package boiler was added at steam generation; 
high-speed centrifuges replaced vacuum filters at the 
sludge dewatering building; and new emergency generators 
increased back-up power capability. 

In 1991, plant personnel successfully tested sodium 
hypochlorite for disinfecting plant effluent. In 1992, the 
District constructed a new disinfection facility that allowed 
them to discontinue the use of liquid chlorine—a change 
made with plant and community safety in mind. (Although 
sodium hypochlorite contains chlorine, it presents 
significantly less danger than liquid chlorine.) The facility 
included provisions for the storage and application of 
sodium bisulfite for effluent dechlorination to meet new 
stringent permit limits.     

Numerous City of Cleveland and District initiatives have 
affected the Southerly site throughout its history. In 1928, 
the Southerly Interceptor (built between 1914 and 1933) 
was the sole conveyor of sewage to the Southerly facility. 
Since that time, five interceptors—the Mill Creek (1895 to 

southerly construction, 1951



42

1932), Big Creek (1926 to 1939), Cuyahoga Valley (1977 to 
1985), Southwest (1985 to 1996), and the new Mill Creek 
storage/conveyance tunnel (1997 to 2008)—have been 
added. In addition, pump stations were built in the low level 
areas of the Southerly drainage shed where sewage needed 
to be elevated to the nearest interceptor. (The Jennings 
Road station constructed in the late 1940s and the Dille 
Road station constructed in 1960 are the most significant 
because they capture mostly industrial sewage.)

In 2007, the District completed a Facilities Plan Project 
to develop a 30-year capital improvement program. The 
purpose was to 1) establish an operating plan for the plant’s 
future wet weather flows based on Southerly’s CSO Long 
Term Control Plan; 2) prioritize and schedule for renewal 
and replacement of aging infrastructure and equipment; 
and 3) establish a schedule of capital improvements based 
on future conditions and regulatory requirements. 

In the past decade, there have been significant projects 
to attain compliance with the District’s Project Clean Lake 
consent decree, by increasing secondary treatment capacity 
from 400 to 615 MGD, while providing further treatment 
of wet-weather primary bypasses through Chemically 
Enhanced High Rate Treatment (CEHRT). The majority 
of the construction was rehabilitation of existing process 
equipment to improve energy and operational efficiency and 
update the control technologies for increased automation. 

Renewable Energy Facility
Faced with aging equipment, rising operational costs, 
changing environmental regulations, and increasing energy 
demands, the District began construction of its $170 million 
Renewable Energy Facility (REF) in 2009. This new, state-
of-the-art “fluidized bed” incineration system replaced a 
multiple-hearth system that was beyond its useful life.

This facility began operation in 2014 and features 
many environmentally-friendly practices. Even prior to 
considering a renewable-energy component, the REF’s 
fluidized bed incinerators have saved the Sewer District 
money in operating and maintenance costs. The new 
process uses less natural gas than the old incinerators, saving 
approximately $1.5 million annually. The REF even captures 
heat released from the incineration process and utilizes the 
steam generated to turn a turbine, producing power. 

The REF was awarded LEED Gold Certification by 
the U.S. Green Building Council, for its sustainability 
features including water efficiency, innovation, and indoor 
environmental quality.

1924  Design of Southerly WWTC in Cuyahoga 
Heights (then Willow Station) begins. The 
Gascoigne Report confirms need for full 
treatment at the site.  
1928  Southerly WWTC begins operation. 
1930  Addition of Imhoff Tanks and trickling 
filters.
1938  Sludge digestion and incineration facilities 
added in conjunction with construction of 
Easterly project.
1955  Southerly upgraded to activated-sludge 
secondary treatment. 
1960s  Vacuum filters added for sludge 
dewatering prior to new incinerators. Plant 
design flow increased from 36 mgd to 115 mgd. 
The plant is fed by the Big Creek and Southerly 
Interceptors.
1972  District assumes operation of Southerly.
1974  Major rehabilitation of Southerly begins, 
with investments of $400 million through 1995. 
1988  Southerly reconstruction program 
completed.
2009 Construction of Renewable Energy Facility 
(REF) begins.
2014  Operation of REF begins.

SOutHeRlY HigHligHtS

renewable energy Facility, 2013



43

treatment through the activated sludge process. Westerly 
was constrained by the high industrial component in 
its influent, and was restricted by the small amount of 
space available at the plant site (eight acres). One of the 
alternatives considered was to construct an activated 
sludge plant on the Westerly site. To provide sufficient 
space for such a facility, construction of an “Island in 
the Lake” with roughly twice the acreage of the existing 
plant was proposed just outside the existing breakwater. 
The existing screening and grit removal facilities would 
remain at the old Westerly site, as would the digesters 
and incinerators. The Imhoff tanks (constructed in 1919) 
would be converted to a stormwater detention basin. After 
screenings and grit removal, plant flows would be pumped 
to the island for activated sludge treatment. Primary settling 
tanks, aeration tanks, secondary settling tanks, and a new 
chlorine contact tank would be constructed on the island. 

Westerly Wastewater Treatment Plant
Construction of the City of Cleveland’s sewage treatment 
facilities began at the Westerly Sewage Treatment Plant at 
West 58th Street and Bulkley Boulevard in 1919. Westerly was 
placed in operation in 1922. The 36 mgd plant was designed 
to serve 288,000 persons and consisted of bar screens, grit 
chambers, Imhoff tanks (two-level tanks providing primary 
settling and sludge digestion), and chlorine disinfection 
during bathing season. At this time, digested sludge was 
disposed of by pumping through the outfall into Lake Erie.  

In 1932, the plant was upgraded by adding a 
detriter (grit-removal tank) for better grit removal, 
an aerated grease separation tank, two 50-foot 
diameter anaerobic sludge digesters, a sludge filter for 
dewatering, and a high temperature garbage incinerator. 

In 1937, the plant added a new incineration building 
containing four vacuum filters for dewatering sludge 
and two multiple-hearth sludge incinerators. Four 
additional digesters, a digester gas storage ball, and pre-
chlorination facilities were also added. By this time, total 
investment in the Westerly plant had reached $2,750,000.

In 1956, the Westerly plant upgrades included replacing 
the old grit chambers, detriter, and grease separation 
tank with two new detriters, new pre-aeration facilities, 
and three new mechanically-cleaned bar screens.

In 1966, a study was conducted to determine treatment 
alternatives for the Westerly plant. At that time, Westerly 
was the only City plant to be limited to primary treatment: 
Easterly and Southerly were providing secondary 

SERVES: 107,000+ residents
AVERAGE FLOW: 33 mgd
FLOW CAPACITY: 100 mgd
our Westerly plant dates back to 1922, when 
treatment consisted of primary treatment, sludge 
digestion and chlorine disinfection. 

today, Westerly’s treatment processes are state of 
the art. the facility is located on 14 acres east of 
edgewater State Park, serving more than 107,000 
residents in Cleveland and surrounding suburbs.



44

Another option considered in the 1966 study harkened 
back to the original 1896 sewerage plan. Under this option, 
the Westerly plant would be abandoned and a lift station 
would be constructed at the existing plant site, with a 
capacity of 80 mgd. A 54-inch diameter cast-iron force 
main would be constructed to carry the sewage through 
a tunnel under the Cuyahoga River to the west end of 
the Easterly Interceptor, at the intersection of Lakeside 
Avenue and West 9th Street. The Easterly Interceptor had 
originally been designed to handle flows from the Westerly 
plant, so now all of Westerly’s flow would be conveyed to the 
Easterly plant for treatment. However, this solution would 
have necessitated not only expanding Easterly, but also 
building additional capacity at Southerly, which would then 
handle sludge from all three of the City’s plants. Neither the 
“Island in the Lake” nor the force-main idea was adopted.

In 1970, the City of Cleveland began to explore additional 
alternative treatment methods for the Westerly plant. As a 
result of the various limiting factors facing the plant (high 
industrial load and limited space), the effectiveness of 
physical chemical treatment processes was investigated, 
with consultants being brought in to operate a pilot plant 
testing these processes at the Westerly site in 1970 and 1971.

Upon its formation in 1972, the Cleveland Regional 
Sewer District took over operation and design of the 
proposed Westerly Physical-Chemical Advanced 
Treatment Facility. Additional land was acquired, 
increasing Westerly’s footprint to 14 acres. The District’s 
Research & Development Group conducted a new series 
of pilot plant tests to further define the applicability of 

the new processes. The physical chemical process was an 
alternative to conventional secondary treatment which 
could be fit into a smaller space. The concept was approved 
and ground was broken in May 1974 for the construction 
of the new facility. The District began upgrading Westerly 
with the construction of new sludge handling and chemical 
handling facilities. This was followed by a continuing 
program of phased construction to rebuild the plant.

Following conventional screening and grit removal, 
the new Westerly resembled a water filtration plant more 
than a wastewater facility. Lime and polymer were added 
to flash mix tanks prior to the flocculator-clarifiers to 
enhance removal of suspended solids and phosphorus. 
The process elevated the plant pH to 10.5, necessitating 
treatment with carbon dioxide after the settling process to 
return the pH to a normal level of 7.0. The clarified effluent 
was then pumped through multi-media pressure filters to 
further reduce suspended solids and through activated 
carbon beds to reduce dissolved organics (BOD) in the 
final effluent. Oxygen from a cryogenic air separation 
plant and ozone from on-site generators were both used 
to augment the pressure filtration/carbon adsorption 
units. Chlorine was added for disinfection as a final step 
in the wet stream process prior to discharge into Lake Erie 
through the original outfall. On the solids side, horizontal 
bowl centrifuges were used for sludge dewatering, 
followed by feeding the sludge cake to one of two 
newly constructed multiple-hearth sludge incinerators.

At this point, Westerly’s design flow capacity was 50 
mgd with a 100 mgd wet-weather peak flow capacity. 
In addition to the plant, the Westerly site housed the 
Combined Sewer Overflow Treatment Facility (CSOTF), 
taking flows in excess of the plant’s peak capacity. The 
CSOTF tanks were built on the original foundations of the 
old (1919) Imhoff tanks. (These foundations were the only 
part of the original plant remaining.) Flows up to 300 mgd 
going to CSOTF received primary settling, with flows up to 
900 mgd receiving coarse screening. The maximum flow 
capacity of CSOTF was 1800 mgd. In addition, CSOTF was 
capable of retaining up to six million gallons during wet 
weather operation and pumping it back to the main plant 
for full treatment when flows returned to normal.

Construction of CSOTF was completed in 1983, and 
construction of the physical-chemical process in 1984. The 
District spent $123 million on the construction of the largest 
physical-chemical plant in the world at the Westerly site. In 
the years that followed, Westerly’s operation was modified 
from the original scheme. Lime was replaced with ferric 

westerly, 1919



45

Imhoff tank construction, 1920

chloride for suspended solids and phosphorus removal, 
eliminating the need for carbon dioxide and reducing 
operating costs by $1 million a year. Ultimately, mechanical 
failures in the carbon adsorption system resulted in another 
major redesign of the Westerly plant. 

Upon the failure of the carbon columns, the District 
began to explore redesigning Westerly as a biological 
treatment plant. With the assistance of consultants Brown 
and Caldwell, a trickling-filter/solids-contact treatment 
process was selected for Westerly. In 1993, the plant began 
its conversion to biological treatment. The $60 million U.S. 
Representative Louis Stokes special appropriations grant 
helped finance this redesign.

In December 1995, the new biological treatment 
process at Westerly was placed in operation, consisting of 
three trickling filters, three solids contact tanks, and three 
final settling tanks.

In 2001, the Westerly Headworks was expanded to 
include two additional plug valves, two additional bar 
screens and influent channels, Parshall flumes for flow 
measurement, two additional grit tanks, and an additional 
grit washer.

In March 2005, the new Westerly outfall conduit was 
placed in service, replacing the original outfall after 80 
years of service. The new outfall conduit extended 4,750 
feet into Lake Erie—1,500 feet farther than the old conduit.

In 2007, the Westerly Interceptor Box Culvert (WIBCR) 
project began, replacing a 90-year-old culvert under the 
Cleveland Shoreway (and under railroad tracks) that 
brings flow into the plant from the Westerly Interceptor, 

enabling flows up to 100 MGD.  (Previously, flows higher 
than 70 MGD would blow a manhole on the Shoreway on 
top of the old culvert.)

A recent project, Chemically Enhanced High Rate 
Treatment (CEHRT), expands the overall size and scope 
of the treatment process with the inclusion of chemical 
storage and feed facilities, providing new treatment 
and disinfection capabilities. Through the addition of 
chemicals, CEHRT speeds up the natural, gravity-based 
settling process used in the normal treatment process 
and provides disinfection. If approved by the EPA, CEHRT 
systems could be fully operational at all three District 
plants as early as December 2021.   o

1919  Construction of sewage treatment facilities 
begins at Edgewater Park on Lake Erie.
1922  Westerly expands to begin operating as a 
36-mgd primary treatment facility.
1932  Westerly adds a detriter, aerated grease 
separation, anaerobic sludge digesters, a sludge 
filter, and a garbage incinerator.
1937  Sludge incineration added to Westerly, as 
are additional digesters and vacuum filters and a 
“Hortonsphere” digester gas storage ball.
1956  Westerly adds pre-aeration tanks and some 
equipment upgrades.
1974  Ground is broken for the new Westerly 
facility, designed to be the “largest physical-
chemical treatment center in the world.”
1984  Major construction of the physical-
chemical process completed.
1993  Conversion of Westerly plant from 
physical-chemical treatment process to biological 
begins.
1995  District puts Westerly’s new biological 
process online.
2001  Plant headworks expanded.
2005  New outfall conduit, extending 4,750 feet 
into Lake Erie, placed into service.
2007  WIBCR project increases flow capacity.
2015  Westerly tests CEHRT processes to provide 
new treatment and disinfection capabilities. 

weSteRlY HigHligHtS



46

Heights/Hilltop tunnel construction, 1986



47

Northeast Ohio’s 
Sewer System
Like the plants, Northeast Ohio’s sewer 
system predates the District by several 
decades. The early sewers served to simply 
transport sewage away from Cleveland’s 
growing population. But eventually 
they became the conduit through which 
wastewater traveled to the plants for 
treatment. Along the way, the sewers 
fueled the development of outer-ring 
suburbs by providing them with access to 
Cleveland’s wastewater treatment plants. 
This is their story. 



48

Interceptor and intercommunity relief 
sewers
In the late 1800s, city officials thought it would be most 
efficient to construct a single interceptor sewer that 
discharged into Lake Erie at a point about ten miles east 
of the Cuyahoga River at East 140th Street. 

This interceptor sewer system would consist of 
combined sewers, designed to carry the dry weather 
flow, or sanitary sewage, from one million people. It 
would carry 200 gallons per capita per day of sanitary 
sewage and allow for a 100 percent increase in flow 
during storms. This required the construction of storm 
overflows into the Cuyahoga River and the lake at a 
number of points. 

The main interceptor sewer was completed from 
West 9th Street to the outfall by 1911, as was the Doan 
Brook Valley branch interceptor which connected to 
the main interceptor. The Walworth Run Valley and the 
West Side Lake Front (from the city limits to West 58th 
Street) branch interceptors were also completed by 
this time, but temporarily discharged into the river and 
lake, respectively. Branch interceptors in the westerly 
and southeasterly portions of the city still had to be 
constructed and connected to the main interceptor and 
required an inverted siphon under the river between 
West 58th Street and West 9th Street.  

In the early 1900s, a new view gained favor. It 
advocated dividing metropolitan Cleveland into four 